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[PACKAGE LEAFLET: INFORMATION FOR THE USER

Read all of this leaflet carefully because it contains
important information for you.

Always use Voltaren Emulgel 12 Hours exactly as

described in this leaflet, or as your pharmacist has told

you. You should check with your doctor or pharmacist, if

you are not sure.

¢ This medicine is available without prescription.
However, you still need to use Voltaren Emulgel
12 Hours carefully to get the best results from it. Note

‘ that this leaflet is revised on a regular basis with the
latest information on your medicine. Please refer to
the date at the end of the leaflet.

* Keep this leaflet. You may need to read it again.

e Ask your pharmacist, if you need more information or
advice.

¢ You must contact a doctor, if your signs of illness
worsen or do not improve after 7 days.

¢ If you get any side effects which worry you (even side

‘ effects not listed in this leaflet), talk to your doctor or
pharmacist.

This leaflet contains the following information:

1. What Voltaren Emulgel 12 Hours is and what it is
‘ used for

2. What you need to know about Voltaren Emulgel
‘ 12 Hours

3. How to use Voltaren Emulgel 12 Hours

4. Possible side effects

‘5. How to store Voltaren Emulgel 12 Hours

‘6. What the pack contains and further information

1. What Voltaren Emulgel 12 Hours is and
what it is used for

Voltaren Emulgel 12 Hours contains the active substance
diclofenac, which belongs to a group of medicines called
Non-steroidal Anti-inflammatory Drugs (NSAIDs) (Pain
‘reliefing and anti-inflammatory).

‘Voltaren Emulgel 12hours has pain-relieving and anti-

inflammatory properties and has a soothing, cooling
effect thanks to its aqueous-alcohol base.

Voltaren Emulgel 12 hours is used for the topical

treatment of pain, inflammation and swelling for:

* injuries to tendons, ligaments, muscles and joints,
e.g. sprains, bruises, strains or back pain after sports
or accidents;

s localised forms of soft tissue rheumatism, such as

‘ tendinitis (tennis elbow), shoulder-hand syndrome,
bursitis, periarthropathies;

* and for the symptomatic treatment of arthrosis in
small and medium-sized joints close to the skin,
e.g. finger joints or knees.

Voltaren Emulgel 12 Hours is intended for use in adults

and adolescents aged 12 years and older.

‘ Emulgel 12 Hours

Do not use Voltaren Emulgel 12 Hours if:

* You are allergic (hypersensitive) to diclofenac or
other medicines used to treat pain, fever or

‘ inflammation, such as ibuprofen or acetylsalicylic
acid (a substance also used to prevent blood clotting)

‘ and hypersensitive to one of the ingredients
(e.g. propylene glycol, isopropyl alcohol), or any of

‘ the other ingredients of this medicine. If you are not

sure, ask your doctor or pharmacist. Such
hypersensitivity results, for example, in wheezing or
shortness of breath (asthma), breathing difficulties,
skin rash with blisters, hives, swelling of the face and
tongue or runny nose
Do not use Voltaren Emulgel 12 Hours during the last
three months of pregnancy

Warnlngs and precautions:
Voltaren Emulgel 12 hours must not be applied to
open skin wounds (e.g. after abrasions, cuts) or to
damaged skin (e.g. eczema, rashes).

* Stop treatment immediately if a skin rash occurs after
using the product.

* Do not use Voltaren Emulgel 12hours on large areas
of skin for a long time unless prescribed by a doctor.

* Keep your eyes and mucous membranes from
coming into contact with the product. If this does

‘ happen, rinse your eyes thoroughly with tap water

and inform your doctor if symptoms persist. Do not
use the medicine. Wash your hands after use, except
when treating the finger joints

e Voltaren Emulgel 12hours must not be used with an
airtight dressing (occlusive dressing).

Information on the ingredients

Voltaren Emulgel 12 hours contains propylene glycol
‘(E1520) and butylated hydroxytoluene (E321). Propylene
glycol may cause skin irritation. Butylated
hydroxytoluene may cause limited localised skin
‘irritation (e.g. contact dermatitis), as well as irritation of
the eyes and mucous membranes.

Voltaren Emulgel 12 hours contains viscous paraffin.
Fabrics (clothing, bedding, dressings, etc.) that have
‘come into contact with the product are more flammable
and pose a fire hazard with the risk of severe burns.

Do not smoke or go near an open flame during use.
Paraffin is never completely removed from clothing or
bed linen, even after washing.

This medicine contains a fragrance with limonene,
‘geraniol, coumarin, eugenol, benzyl alcohol, citral and
citronellol. These ingredients may cause allergic
‘reactions.

Tell your doctor, pharmacist or chemist if you have

previously experienced allergic reactions after using

similar products (“rheumatism ointments”), or if you:

« suffer from other disorders,

* have allergies, or

¢ use other medicines (including over-the-counter
medicines).

Can Voltaren Emulgel 12 hours be used during
‘pregnancy or breastfeeding?

Voltaren Emulgel 12 hours should not be used during
the first and second trimesters of pregnancy or while
breastfeeding, unless specifically prescribed by a
doctor. Voltaren Emulgel 12 Hours must not be used
during the last three months of pregnancy as it may
harm the unborn child or cause problems during
childbirth.

If you are planning to become pregnant, ask your
doctor, pharmacist or chemist for advice before use.

Voltaren

Joint, Back & Body Pain Relief Gel
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Emulgel

Diclofenac diethylamine gel 2.32%

3. How to use Voltaren Emulgel 12 Hours
This product is to be used for Topical use only

Always use this medicine exactly as described in this
leaflet or as your pharmacist has told you. You should
check with your doctor or pharmacist if you are not sure.

Adults and Adolescents 12 years and over:

Depending on the size of the painful or swollen areas to ‘
be treated, apply 2-4 g of Voltaren forte Emulgel

(a cherry to walnut-sized amount) twice a day, then rub m‘
gently or massage it into the skin if the muscles are sore
Children under 12 years of age

Using Voltaren Emulgel 12 Hours in children under ‘
12 years of age has not been established to be safe.
Therefore, using it in this age group is not recommended. ‘

How to apply Voltaren Emulgel 12 Hours
1. To remove the seal before first use, unscrew and ‘
remove the cap. Use the reverse side of the cap to ‘

insert, twist and remove the seal from the tube.

2. Gently squeeze out a small amount of gel from the tube
and gently rub on the affected area. The amount ‘
needed depends on the size of the painful area: 2 g to
4 g (a quantity ranging in size from a cherry to a walnut).

3. Unless the hands are the site being treated, wash ‘
your hands after rubbing in the gel, to avoid
accidental contact with the mouth and eyes. Dispose ‘
of the paper towel in the household waste.

4. Wait until the gel has dried on your skin before ‘
showering or bathing.

If you forget to apply Voltaren Emulgel 12 Hours, do so as
soon as possible. Do not apply twice the amount to make
up for the forgotten dose. ‘

Tell your doctor if your symptoms get worse or if they have
not improved after a week. Do not use Voltaren Emulgel
12 Hours for more than two weeks without a doctor’s
prescription. Use the product for the shortest amount of
time possible; do not apply more than necessary.

If you or your child accidentally swallow Voltaren
Emulgel 12 Hours, contact your doctor immediately.

Follow the dosage indicated in the package leaflet or
prescrlbed by your doctor. If you think that the medicine
is too weak or too strong, talk to your doctor, pharmacist
or chemist. ‘

4.Possible side effects:

The use of Voltaren Emulgel 12 Hours can cause the ‘
following side effects: in rare to very rare cases, the side
effects can be serious.
Stop applying Voltaren Emulgel 12 Hours and see your ‘
doctor immediately in case of:
e Skin rash with blistering, hives ‘
¢ Wheezing, shortness of breath, or tightness in the
chest (asthma) ‘
The following side effects are usually mild and temporary: ‘
e Common: skin rash, itching, redness, burning
sensation of the skin.
¢ Very rare: skin rash with pimples, the skin may be ‘
more sensitive to the sun. Symptoms of this
increased sensitivity of the skin are sunburn with ‘
itching, swelling and blistering. ‘

If you notice any side effects that are not mentioned in
this leaflet, please tell your doctor or pharmacist.

5.How to store Voltaren Emulgel 12 Hours‘
* Store below 30°C. ‘

Keep this medicine out of the reach of children. ‘
Do not use this medicine after the expiry date which is
stated on the carton, tube. The expiry date refers to the
last day of that month. ‘

Voltaren Emulgel 12 Hours should not be used near
open flames or heat. ‘

Do not dispose of medicines via wastewater (e.g. via the
toilet or washbasin). This will help protect the environment.

If you have any quesuons, talk to your doctor or
pharmacist before using Voltaren Emulgel 12 Hours.

Taking other medicines with Voltaren Emulgel 12 Hours ‘
Please tell your doctor or pharmacist if you are taking,
or have recently taken, any other medicines, including
those obtained without a medical prescription. ‘

6.What is in the pack and further
information

What Voltaren Emulgel 12 Hours contains:

The active substance is diclofenac diethylamine.

Each gram of gel contains 23.2 mg of diclofenac
diethylamine. The other ingredients (excipients) are
butylhydroxytoluene, carbomer, cocoyl caprylocaprate,
diethylamine, isopropyl alcohol, liquid paraffin, macrogol
cetostearyl ether, oleyl alcohol, propylene glycol, perfume‘
eucalyptus sting and purified water, Limonene, Geraniol,
Coumarin, Eugenol, Benzyl alcohol, Citral, Citronellol.

What are the available packs?
The product comes in packs of 50, 100 and 150 g. Not all
pack sizes may be marketed.

Manufacturer ‘
Haleon CH SARL, Nyon, Switzerland

MAH: Haleon Schweiz AG, Switzerland. Trademarks ‘
owned or licensed to the Haleon group of companies.
This leaflet was revised in May 2024-GDS V5 based on ‘
the approved leaflet in country of origin dated Feb 2023

(THIS IS A MEDICAMENT)

a) Medicament is a product which affects your health,
and its consumption contrary to instructions is
dangerous for you.

b) Follow strictly the doctor’s prescription, the method
of use, and the instructions of the pharmacist who
sold the medicament.

¢) The doctor and the pharmacist are experts in
medicine, its benefits and risks.

d) Do not by yourself interrupt the period of treatment
prescribed.

e) Do not repeat the same prescription without
consulting your doctor. ‘

Keep medicament out of reach of children.
Council of Arab Health Ministers Union of Arab Pharmacists
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